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Test Report

Report No.:[2021] WSZ FHL NO.D0076

Product Name Filtering half mask

Applicant BINIC INDUSTRIAL CORPORATION LIMITED
Manufacturer JIFA GROUP CO..LTD.

Test Type Entrusted inspection
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[2021] WSZ FHL NO.DODTS

Test Report

s s e Muodel name
NAME ilterin i
. Brand —_
Jangsu Guojian Testing Technology Co,, Lid!
Laboratory Add
; YF, Umit D, Xingye Building, Tathu International Tech-Park, Wuxi, Jliangsu, China
_ BINIC INDUSTRIAL CORPORATION LIMITEDVNG.275 Shengfan Rd. Kunshan City,
A A cl
i RaeehOwE Jianpsu PR, China/l 3816584063
factures/ Add/Tel JlFﬁ_u.-GRDU]‘ F‘D.,ILTD.-'Jlmgmn Industrial Park, Nanma Town, Dongyang City,
Zhejiong Province'-
Rample classification FFIF2 Sample number GWD00Te-2021
Date of receipt of
Sample quantity 40 pes 5 : 180272021
} , ArticleBaich/Siyle
Test ¢ Entrusted 202100034
s inspection s
[hat f
=)0 18/02/2021~24/02/2021 Testing location Saume 45 the Laboratory
performance of 1esis
Meeting th i f
Sample state ; T RN Sample descnption Refer to page 3
lestings
Test standard(s) EN_IﬂIE':II]ﬂ_']+AI:1l}D'5!' H:spu‘ntnr‘_!.r pmlnclif': devices -Filtering half masks to protect
against particles -Requirements, lesting.marking
Te=st stemis) Head hamess, penetration of filter matenal, breathing resistance, tofal inward leakage
The details of test results see on Pages 3-7.
Test  resuli
et
Mote The test results presented in this report relate only 1o the submitted sample as received.

Su Hequn ;EFT% ﬁ Wan Heng - ?j';i" Yang Ying 7!(,@ .‘“i

Approven name,signaiure) Reviewer{name, signature) Chief Testen name, signature)

Page 2 of 7 Test Report Form No. EN148 ¢
Dated 2020-05

£f

A\



[2021] WSZ FHL NO.DODTS

Sample description: Whine
Test item particulars
TR RN, 13 e erore e o i bt i i A 0 re-useable particle filienng half mask
-~ single shift only particle filtering half mask
L N 3 FFP1 [=] FFP2 FFP3
Exhubstion valve(s)........ i i Yes [x Mo
Inhalation VBIVEEY......ccrimrmersrisismemrisinissssiissis 1 Yes [ No
Designed 1o prodect against both solid &liquid serosols.: ) Yes No
Passible test case verdicts:

= Test case does not reguired 1o the test object. e s NRGINOE regquedred)

- Teat case does not apply 1o the test object.....oooene 1 MW/A (Mot Applicable)
- Test object docs meet the FEQUITEMENL. v F L3350

- Test object does not meet the requirement............cier- i F{Fail)

CGreneral remarks:

The test results presented in this report nelate only 16 the submitied sample as received.

This report shall not be reproduced, except in full, withowt the written approval of the issuing Laboratory con provide]
assurance that paris of a report are not taken out of confext.

Determunation of the test results ncludes consideration of measurement uncertainly from the test equipment and]
methods,

Throughout this report & comma/ [ point is used as the decimal separator,

Environmental condition of the testing in this report:

1} Unless otherwise specified, the ambient temyperature for testing shall be 25 =(C;

21 T.C. Temperature conditinned:

a) for 24 h to a dry stmosphere of 70 °C; b} for 24 h 1o & temperature of -30 *C;

and requrn to room temperature 25 “C for 4 h berwesn exposures and prior o subseguent testing.

Page 3 of 7 Test Repori Form No, EN14% C
Drated 200200-05
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[2021] WSZ FHL NO.DMOT6

4 |

T -

{I:S::J.} Test fem Linat Technical requirement Test  result Eg‘:‘:ﬂ
ARY 1 01% | 0.1% | 0.1%
St = 6% sw. | 02% | 0.1% | 02% | Pass
chlorde
MS+TCH | 03% | 0.3% | 0.2%
ARV | 02% | 0% | 0.2%
| P;‘:’::f:: o | Paraflin o = 6% sw.l | 06% | 0.5% | 05% | Pass
(7.9.2) | filter material M.S+T.C.H | 3.1% | 2.8% | 3.0% |
' average penetration over a time of 30s, beginning ¥ min afier the start of the test reported
'max. penetration during exposure test reported;
Mie:
The penetration of the filter of the particle filtering half mask shall meet the requirements below:
Maximum penctraion of @adium chlonde aerosc] test 95 1'min max. FFPL: 208, FFPD &%, FFPI: 1%
Maximum penctration of paraffin oil acrosol 1es1 93 Vmin max, FFP1; 2%, FEP2: 6%, FFP3: 1%
The head haress shall be All of 5 pieces
designed so that the particle G particle filtering half
filtening half mask can be ' mask meet the
) donned and removed easily. The requiTements
7.13) Head harmess head harness shall be adjusiable A Pass
or self-adjusting and shall be A' a2 pb_ﬂﬁ
sufficiently robust to hold the re, | paticle filtering half
particle filtering half mask mlmm e
! L. requircments
firmly in position.
Page 4 of 7 Test Report Form No, EN149 C

Dated 2020-05



Table A- Leakage—Total Inward Leakage

[2021] WSZ FHL NO.D00T6

SMo i A Technical & Single item
(T Ma) et o Fe U reimel e decision
. El E2 E3 E4 E5 | TIL
Exercises
("a) | (%) () | (&) | (%) | (%)
Al least 46 out of 22 | 24| 20| 34| 23| 26
the 50 individual : :
mr:um T:ﬁu]'!- I |ﬁ‘ .1-.1 2-5 11 1-! .1-1
shall be not preater |, p 07 |oe | 12| 2207 ] 11
than 11%:; And in
% 21 2T 16 42 i 30
3 Leakage—Total - addmu?u;:?: g
(@9.0) |  inwand leaknge A 19 | 23| 31| 3| 21|26 | Pem
individunl wearer
st i 25 | 30 | 3s | 42| 26 | 22
for the tolal mward 1.9 14 1.4 2.8 2. 2%
leakage shall be
not greater than T.C. | B 21 28 24 2.1 12
8%, 09 |12 | 18| 23| 11| 15
25 | 34 | 39| 35 | 27| 32
Mote 1:
at least 46 out of the 50 individual exercise results (i.e. 10 subjects x § exercises) for total inward leakage shall be not greater than
25% for FFP1 11 % for FFP2 5% for FFP3
i addition, at beast B out of the 10 individual wearer arithmetic means for the total inward leakage shall be not greater than
22 % for FFPI 8% for FFP2 2% for FFP3.

Tahble A-1- Test subjects—Facial dimension

Subject Face Lengthimm) Face Width{mm) Face Depth{mm) Mouth Widthimm)
1 120 130 109 59
2 122 140 115 65
3 119 160 139 55
4 112 122 119 63
] 1140 134 118 &0
f 115 119 F1g 59
7 112 123 [i3 .
] 103 130 100 50
9 118 139 130 63
I I15 129 120 30
Page 5of 7 Test Report Form No. EN149_C

Dated 2020-05
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Table B- Breathing Resistance

[2021] WEZ FHL NO.DOOTH

Test  resuli
5. M. Totknical Ringle item
(L Tkt e Unit o Facing | Facing | Facing | Lyngon | Lyingon | O
No.) PRI | Exercises | directly | vemically | verically | thelefi | theright | oo
ahend upwards | downwards sicde wiide
05 04 0.5 0,4 0.4 .
AR 0.4 0.4 0.5 0.4 05 |
1 0.5 0.4 0.5 0.5 0.5
|
| 0.5 0.4 0.5 0.5 0.4
l Inhalation
| S0 Lleiia < 07 5 W, 0.4 0.4 0.4 0.4 0.4 Pass
0.5 0.4 0.5 . .4
0.4 0.4 0.4 0.4 0.4
| TL: 0.5 | 04 0.5 0.4 | 04 -
I 0.4 0.4 0.4 0.4 0.4 ”"3
i.4 i.3 1.4 1.4 1.3
AR, | 13 I3 13 1.3 1.3 c}
1 =
| 14 1.3 1.4 14 14
| 1.4 14 1.4 14 1.4
4 Breathing | Inhalation =5
: < 24 5W. ; ; 4 4
(7.16) | resistance | 95L/min imbar 2 [.4 i.2 1 14 i Pass
1.4 13 1.4 14 1.4
1.4 i.3 1.4 1.3 1.4
TE 1.4 13 1.4 1.3 1.3
| .4 1.3 1.4 .2 1.2
2.7 2.6 o 2.7 27
AR. 27 2.7 28 2.7 27
2.7 2.6 2.6 2.6 2.7
26 26 2.6 2.7 27
Exhaianan <30 | sw [ 27 | 27 28 27 | 27 P
160 Limin o B J ; " 1 2 -
26 26 27 2.7 2.7
27 2.6 .7 2.7 L6
TS, 26 24 2.6 26 2.7
27 2.6 2.7 2.7 26

Note 1: Limitation may need be changed according to classification, refer to Table 2 — Breathing resistance of EN 1492001
+A1: 2009 for the Technical reguirements.

Page 6 of 7

Test Report Form No, EN149 ¢
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[202]1] WEZ FHL NO.DOOTE

A bbreviations ;

AR As received M.5, Mechanical strength S W, Simulated wearing treatment
T.C. Temperatre conditioned F.C. Flow conditioned C.D. Cleanmyg and Dasinfectimg

Annex A- Estimates of the uncertainty of measurcment

Test item Uncertainty
Total inward leakage 2.08%,
Penetration of filter material 1.00%
Breathing resistance 1.59(0%
Annex B- Sample Photo

The end

Page Tof 7 Test Report Form No. EN149 C
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CHINA COMPOMENTE TEST
1861019130744

Test Report

Report No.:[2021] WSZ FHL NO.D0078

Product Name Filtering half mask

Applicant BINIC INDUSTRIAL CORPORATION LIMITED
Manufacturer JEA GROUP CO.,LTD.

Test Type Entrusted inspection
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[2021] W5Z FHL NO.DOOTS

Test Report

o Model name —
Product name Filiering half mask
Brand —
Labortiory/Add Jiangsu Guojian Testing Technology Co., Lid!

3/F.. Unit [, Xingve Building, Toihu Intemational Tech-Park, Wuxi, Jiangsu, China

Apphcant/Add Tel

BINIC INDUSTRIAL CORPORATION LIMITEDYMNO,2TS Shengfan Rd. Kunshan
City Jiangsu. PR, China'l 3816584063

JFA GROUP COLLTD hangnan Industrial Park, Nanma Town, Dongvang City,

Manufaciurer/ Add Tel
Zhejiang Province'—
Sample classification FFP2 Sample number GWDITE-2021
. Date of receipt of
Sample quantity 40 [EOZ 021
it 2 o sample
Test type Entrusted inspection i i 202101054
number
Drate(sh of rmane
o) nl’]::: a IR0 | 2402202 1 Testing location Same as the Laboratory
Meeting the irements of
Sample stare I:-H.‘lingsg o ¥ Sample descrnipiion Refer to page 3
EN 149:2001+A1:2009 R i rices =Filleri
Test standand(s) : < + ; ﬂ'pmturr_pml:cm:r devices -Filtering half masks 1o protect
againai pariicles -Fequiremenis testing. marking
Test itemiz) Head harness, penetration of filter material, breathing resistance, total inward leakage
The details of test results see on Pages 3-7. %
Test  result
A
st 21
Mot The test resulis presented in this report relate on itted sample as recerved.

Su Hegun :;%ﬁr"ﬁ

e

Wan Hml

Yang Ying 7!(’;} -ﬁ

Approver|name,signature)

Reviewer(name,signature) Chiel Testen name, signature)

Page 2of 7

Test Report Form Mo, EN149
Dated 2020-05
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[2021] WSZ FHL NO.DITR

Sample deseription: White

Test item particulirs;

o U BT R P r R S T S St TN re-useable particle filtering half mask
o gingle shift only particle filtening half mask

Clasaeg ol Aot mims i mni i FFP1 [ FFP2 FFP3

Exhaluthon smbmlal oot : Yes = Mo

Inhalation vaIVe(s). ... s Ye= > No

Designed to protect against both solid &liguid serosols.: <0 Yes No

Possible test case verdicts:

= Test cose does not required to the test object................ : NRg{Not required)

= Tiest case does nol apply 1o the test objethe . nnnen: NOA TN Applicable)

= Test object docs meet the requirement, ... 1 P{Pass)

= Tiest object does nol meel the requirement.. . .cooeewe.n: P (Fail)

General remarks:

Thie test results presented in this report relate only to the submitted sample as recerved.

Thas repart shall not be reproduced. except in full, withowt the written approval of the issuing Laboratory can provide
assurance that parts of a report are not taken out of context,

Determination of the test results includes consideration of measurement uncertmnty from the test equipment and
methods.

Throughout this reporta | comma/ ) point is used as the decimal separator.

Environmental condition of the testing in this report;

1y Unless otherwise specified, te ambient tesmperature for testing shall be 25 5C;

23 1.C. Temperture conditioned:

) for 24 h io a dry atmosphere of 70 °C; b for 24 b to a iemperature of -30 *C;

anl retirm o room femperature 25 *C for 4 h between exposures and prior 1o subsequent testing,

Page 3 of 7 Test Report Form Mo, EN149 C

Dated 2020-05
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[2021] WEZ FHL NO.DOOTS

SNo Single fem
Test  item Lmi Technical irgmend T |
(CLNa) i it o regul esi result etk
ARD | 0% | 0a% | 0aw
Elxﬁl.ll'!] )]
chlorid = 6% S 0.2% | 01% | 0.1% | Pass
| - MS+TCY | 02% | 0.2% | 0.2% | J
ARY | 0.2% | 0.2% | 0.3%
1 B it b raffin o 6% 5W. D4% [ 0.3% | (4% Pass
(7.9.2) | filter material MS+T.CH | 1.5% | 1.7% | 1.6%
' avernge penetration over a time of 30s, beginning 3 min after the start of the test reported
* max, penetration during exposure test reported; L
Mote: "
The penetration of the filter of the particle filtering hall mask shall meet the requirements below:
Maximum penetration of sodium chionde aerosol test 93 Umin max. FFP1: 209, FFP2: 6%, FFPY: 1%
Muoximum penctration of paraffin oil acrosal test 95 Pmin ma. FFP1: 20%, FFP2: 6%, FFP3: 1%
The head hamess shall be All of 5 pieces +=
designed so that the particle Al pariicle flienng half
filtering half mazk con be mask meet the
donned and removed easily. The requirements
2
Hend harness — | head harness shall be adjustable ) Pass
{713} T All of 5 pieces
or self-adjusting and shall be APPSR
sufficiently robust to hold the c. | P "l ; ‘“1"::
particle filtering half mask T
firmly in position. requ &
Page 4 of 7 Test Report Form Mo, EN149 C

Dated 2020-03



Table A- Leakage—Total Inward Leakage

[2021] WSZ FHL NO.D0OTS

SMn Technical Singhe mhem
Tesz  jtem L'nai Test  resuli I
(L M) reguircmen| decision
o El E2 E3 E4 ES | TIL
Exercises .
(%) | (%) | (%) | (%) | (%) | (%)
Mt ok of 21 | 24 |27 | 32| 23 | 25
the 50 individual
eercise resulis 1.8 249 2R iR . | 2.7
shalibemotgrester | x5 los | os [ oo | 23] 14 [ 12
than | 1% And in
s least 8 25 | 34 | 42 | 38 | 29 | 34
3 Leakage—Total “d::EZ'}f; ":: ;
: il = 16 | 25 [ 34 | 29 | 18 | 24 -
(7.9.1) inward leakage e
arithosetic i 2.1 28 34 4.0 2.5 3.0
for the total inward 16 | 24 | 30 | 43 | 20 | 27 i
leakage shall be
S0k reaior Mian TC. |20 | 24 | 31 | 34| 23 | 26
. 16 | 1.9 | 28 | 30 | 17| 22
1.4 1B | 21| 27 ] 15| 19
Mote 1
at least 46 out of the 50 individual exercise results (i.e. 10 subjects x 5 exercises) for total inward Jeakage shall be not greater than
25 % for FFPI 11 % for FFP2 5 % for FFP3
in addition, at least & out of the 10 individual wearer arithmetic means for the total inward leakage shall be not preater than
| 22 % for FFP1 & % for FFP2 2% for FFP3,

Table A-1- Test subjects—Facial dimension

Subject Face Lengthimm) Face Width{mm} Fage Depthimm) Mowih Width{mm)

I | 20 130 109 59

2 122 1441 115 65

3 19 160 139 55

4 112 122 19 6

5 11 1] I8 ]

i 15 B i 110 39

7 112 123 112 i5

! 103 130 1000 50

9 118 139 130 LX)
144 115 129 120 50

Pape 5 of 7 Test Report Form No. EN149 C

Dated 2020-05
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[2021] WEZ FHL NO,DOOTS

Table B- Breathing Resistance
o, Tesmt  resily
icL Test item T B Facing | Facong | Fucing, | Lyingon | Lyiegon | - 0o i
Moy | ognremen. | Exervioes| dirooty | verticatly | versicatty | ettt | merigha | 2EE
shead | upwards |downwards | sde | side
0.5 0.5 0.6 0.5 0.3
AR, .5 0.4 0.5 .5 0.5
0.5 0.8 0.5 0.4 0.5
0.5 0.4 0.3 0.5 4
prpsig =07 | SW. | 05 | 04 0.5 05 | 05 Pass
0.5 0.5 0.5 0.5 0.5 ™
05 | 04 0.5 05 | 05 ¥
TC. | 05 | 05 | os | 05 | 05 i
0.5 0.4 0.5 0.5 0.5
.3 i.3 1.4 1.3 I.4
| - AR. 14 1.3 14 1.3 1.4
|4 I.3 14 1.3 1.4
_ 14 1.4 14 1.4 14
ﬁ‘.:&: i‘;ﬁ: Do mbar | <24 | SW. | 14 | 13 14 14 | 14 | P
1.4 1.3 14 1.4 1.4
1.4 1.3 14 1.3 1.3
, TC. 1.3 13 13 1.3 1.3
1.3 1.3 1.4 1.3 1.3
ZB .7 28 2K B
AR 28 2.8 2R 25 L7
28 2.7 2.8 2.8 2.7
2.8 2.8 & 2.8 7
i <30 | sw | 28 | 27 | 23 28 | 27 | Pass
2.7 7 28 2T 28
28 2.7 28 2.8 2.8
T.C. 2.8 iy N &7 2.8
28 2.7 2.8 28 2.7

ote I: Limitation may need be changed according 10 classification, refer to Table 2 — Breathing resistance of EN 149:200]
AL:2009 for the Technical requirements.

Page 6 of 7 Test Report Form No, EN149

Dated 2020-03



A bbreviations ;

[2021] WSZ FHL NO.DOOTR

AR As received
T.C. Temperature conditioned

MLS. Mechanical strength
F.C. Flow eondetioned

5. W, Simulated wearing treatment
C.0. Cleaning and Disinfecting

Annex A- Estimates of the uncertainty of measarement

Test item Uncertainty
Toval inward leakage 2,080,
Penetration of filter material 1.0
Breathing resistance 1.5

Annex B- Sample Photo

The end

Page Tof 7

Test Report Form No. EN149 C
Draced 20020-05




(MA} #%_%ms’ﬁ S BRI

CRAN L g
i . CHINA COMPONENTS TEST
141019136784 =

Test Report

Report No.:[2021] WSZ FHL NO.D0079

Product Name Filtering half mask

ﬁpp]lﬂﬂﬂt BINIC INDUSTRIAL CORPORATION LIMITED
Manufacturer JFA GROUP CO..LTD.

Test Type Entrusted inspection

Jiangsu Guojian Tegtis

3/F., Unit [, Xingye Building,

Pape 1 of 7















































































































